
TECHNICAL MEMORANDA 

Water Reclamation Research ProJect 

TEXAS WATER DEVELOPMENT BOARD 

AND 

CITY OF ABILENE, TEXAS 

TWOS CONTRACT NO. 55-61027 

MAY 1988 

Freese 
AND 

Nichols. INC 

CONSUL TlNG [NGINIERS _----:-:-~v-.~ .. 
CONSTRUCTI0" . ',' ," ---- ,-'" 

JUN 1 U 1988 
l'::¥M:III. --



TM-l 

TM-2 

TM-3 

TM-4 

TM-5 

TM-6 

TM-7 

TM-7A 

TM-8A 

TM-8B 

TM-9 

TM-IO 

TM-ll 

TABLE OF CONTENTS 

Research Project Objectives, Goals and Approach 

Public Advisory Committee Activities and Meetings 

Baseline Data Development 

Water Quality Assessment 

Lake Fort Phantom Hill - Water Quality Studies 

Water Quality Criteria and Goals 

Process Selections, Conceptual Designs and 
Preliminary Cost Opinions 
[...]
E. F~CT SHEET ON W~STEWATER FLOWS AND WASTEWATER QUALITY 

Wastewater Quantity 

The Average annual 
Treatment Plant since 1978 
total flow into the plant 
flow/infiltration. 

daily flows measured at the Hamby Wastewater 
are given in Table E.1. This represents the 
form all sources; domestic, industrial and in-

1. Domestic Wastewater. Includes residential (houses, nursing homes, 
apartments, dormitories), institutional (schools, libraries, 
public buildings) and commercial (restaurants, retail stores, 
office buildings, etc.) wastewater. 

2. Industrial Wastewater. Wastewater flow generated by industries 
as identifled by the City of Abilene Industrial Waste Ordinance. 
A listing of these industries and their average daily flow is 
given in Table E.2. 

3. Inflow/Infiltration. Inflow is the unintentional direct entry of 
surface stormwater runoff into the wastewater sewer system. In­
filtration is the unintentional entry of groundwater into the 
sewers from the surrounding soil. 

Figure E.1 shows the trend of total wastewater flows since 1978. The 
total rainfall in each year ;s also shown. The affect of rainfall, via 
inflow/infiltration can be seen on this figure. 

In the Wastewater Collection System Analysis, City of Abilene, May 
1987 by Freese and Nichols, proJectlons of future wastewater Flows were 
estimated. The estimates were based on review of the historical wastewater 
flow data, and population projections estimated by the City of Abilene 
Planning Department. A summary of the results is presented below. The 
total wastewater flows are presented graphically in Figure E.2. 

Sewered Population 
Per Capita Flow (gpcd) 
Industrial Flow (mgd) 
Total Average Annual Flow (mgd) 
Maximum Month Average Flow (mgd) 
Peak 2-Hour Flow (mgd) 

1986 

112,659 
100 

1.64 
12.99 
14.3 
44.0 

2005 

165,865 
100 

1.80 
19.0 
20.9 
66.0 

The maximum-month flow, rather than the annual average flow, ;s gene­
rally used for process sizing of treatment facilities. The peak 2-hour flow 
;s the maximum flow expected to be sustained for a 2-hour period and occurs 

E-1 



with enough frequency to be significant. Sewer lines and treatment plant 
hydraulics are typically sized to handle the peak 2-hour flow. 

Wastewater Quality 

Wastewater quality data is available only for the flow received at the 
plant. Quality data is not available for wastewater in the system or from 
specific dischargers. 

The wastewater treated at the Hamby Wastewater Treatment Plant is 
characterized as a moderately strong waste that is primarily domestic 
wastewater. During periods of high rainfall the incoming sewage is diluted 
to a level categorized as weak. 

The average values of key wastewater parameters at the Hamby Waste­
water Treatment Plant and national average values are presented in Table 
E.3. 

E-2 



Year 

1978 
1979 
1980 
1981 
1982 
1983 
1984 
1985 
1986 

Tabl e E.1 

Historical Wastewater Flows 
and Number of Customers 

Average Annual Total 
Daily Flow (MGD) 

10.47 
11.50 
12.38 
13.23 
13.12 
13.09 
13.48 
11.88 
12.99 

Sewered 
Popul ation 

97,449 
98.101 
98.315 

100,778 
102,767 
106,700 
106,790 
109,908 
112,659 



TABLE E. 2 

Average Annual Industrial Point Source Wastewater Flows 
City of Abilene, Texas 

Industry 

Texas Instruments 

Victor Equipment 

Humana Hospi ta 1 

Baird Bakeries 

State School 

ACCO (Mill & Ref.) 

Martin Linen 

Gooch Packing 

Ab i1 ene li nen 

Coca-Cola 

U.S. Brass 

Hendrick's Hospital 

Crown Cork & Seal 

Abtex 

General Oynamics 

Borden's Milk 

Dyess AFB 

Martin Sprockett 

Sandag, Inc. 

Band Instrument Plating 

Di scharge1 
(gal/day) 

40,083 

13,110 

41,008 

12,252 

136,081 

18,134 

13,742 

210,820 

23,028 

19,781 

101,241 

94,596 

211,129 

34,321 

232,734 

12,603 

699,233 

4,159 

18,162 

20,501 

1,956,718 

lEstimated fra. average yearly water consumption. 

---------------



Table E.3 

Water Quality Characteristics 
City of Abilene, Texas 

Constituent Average Abilene Typical Composition 
Untreated Wastewater of Untreated 

Domestic Wastewater 

BODS 236 220 

Total Suspended Solids 191 220 

Volatile Suspended Solids (TSS) 145 165 

Total Dissolved Solids (TDS) 

Total Organic Carbon (TOC) 

Chemical Oxygen Demand (COD) 

Ammonia-Nitrogen (NH3-N) 

Phosphorous 

Alkalinity 

71 

460 

26 

150 

500 

160 

500 

25 

8 

100 



AVERAGE MONTHLY WASTEWATER FLOW 
and ANNUAL RAINFALL at HAMBY WWTP 

(1878-1118111 ABILENE, TEXAS 

'.~--------------------------------------------------------------~ 

.. 
AVERAQE 

') 

'2 

-
-------- ----- - - -- -- --------- I 
----------

- - --= --- -- --- - -= -- -- -
11178 111711 11180 11181 11182 11183 11184 11185 1"11 

YEAA 

FIGURE 1;-1 

I 
~ 
u 
.: 
..... ..... 
c( 

~ 
21 

~ 
a: 

27 

II 

II .. 
n 
u 

2' 

2" 

,. 
II 



20 

15 

! ---- ... ---- ......... 

I / V 
"T1 

5 
:E 

10 
s: 
G> 
0 
~ 

5 

1978 1980 1990 

."..,. ...... ------

YEAR 

.. - ............ ----
.". ... ----

19 MGD Estimated 
for Year 2005 

......... oH--­

--- ... --~ 

FIGURE E-2 

HISTORIC AND PROJECTED 
WASTEWATER FLOW 

CITY OF ABILENE, TEXAS 
JULY, 1987 

2000 2010 



F. FACT SHEET ON WASTEWATER TREATMENT PLANT CAPABILITIES 

The City of Abilene Wastewater Treatment Plant (also referred to as 
Hamby WWTP) handles the entire wastewater flow from the City of Abilene. 
The Plant is a conventional activated sludge plant rated at 13.4 mgd daily 
flow/24 mgd peak flow. Discharge ;s to Freewater Creek which flows into 
Deadman Creek around the eastside of Lake Fort Phantom Hill and eventually 
to the Brazos River. A part of the treated effluent also is used for irri­
gation as weather permits. Effluent Set II governs effluent quality. This 
requires an effluent quality of 20 mg/l BODS' 20 mg/l TSS and a chlorine re­
sidual of 1.0 mg/l. 

Design loadings are described in Table F.l 

Table F.1 

Design Loadings for Abilene WWTP 

QO - DeSign Average Flow/Actual 
Q - Design Peak Flow/Actual 
A~erage Influent BODS 
Average Influent TSS 
Average Influent COD 
Average Ammonia-Nitrogen 

Unit Operation and Process 

13.4/13.0 mgd 
24/18.0 mgd 

267 mg/l 
225 mg/l 
518 mg/l 

26 mg/l 

Preliminary treatment is accomplished at Buck Creek Lift Station. 
Preliminary treatment consists of the removal of large inorganic debris by 
screening and removal of small dense inorganic material via gravity grit re­
moval. All wastewater is then pumped approximately 5 miles to the Hamby 
Plant using a combination of centrifugal wastewater pumps. The firm capa­
city of the Buck Creek Lift Station is 24 mgd. Two 1 MG aerated equaliza­
tion basins at Buck Creek serve to dampen the peak flows to Hamby Wastewater 
Treatment Plant. The peak flow to the treatment facility is limited to the 
effective 24 mgd capacity of Buck Creek Lift Station. 

Hamby Wastewater Treatment Plant is sized for 13.4 mgd at design aver­
age flow and 24 mgd at peak flow. Wastewater receives primary and secondary 
treatment and disinfection before being discharged to Freewater Creek. 
Primary treatment consists of removal of settleable solids in primary clari­
fiers. This stage reduces the total suspended solids an average of 64 per­
cent and the BODS an average of 23 percent. 

Secondary treatment consists of conventional activated sludge basins, 
with fine bubble dome diffusers for aeration and mixing, and final clari­
fiers. The majority of the organic material (both suspended and dissolved) 

F.1 



is removed in this process. The removal of suspended solids and BODS across 
this process averages 64 and 88 percent respectively. 

Disinfection consists of chlorination of secondary effluent to provide 
a 1.0 mg/l chlorine residual after a 20 minute detention time. 

The overall removal efficiency at the plant including disinfection is 
91 percent and 94 percent for TSS and BOD, respectively. Removal of 
ammonia-N averages 68 percent. This equals Sto effluent quality of 17 mg/l 
TSS and 14 mg/l 3005 and 8.6 NH3-N. 

Facilities at the Buck Creek Lift Station and Hamby Wastewater Treat­
ment Plant are described ;n Table F.2 and shown in Figure F.1. 

F.2 



Table F.2 

Unit Process and Operation Description 
Buck Creek Lift Station and Hamby Wastewater Treatment Plant 

Buck Creek Lift Station 

Preliminary Treatment 
o Two mechanically cleaned bar screen 

chain and sprocket 

o Two grit chambers (with grit classi­
fier) detritor type 

Pumping Equipment* 
o Four (4) motor-driven pumps 

o One (I) engine-driven pump (Standby) 

Equalization Basins 
o Two (2) concrete lined basins 
o Two (2) aeration centrifugal blowers 

Hamby Wastewater Treatment Plant 

Primary Treatment 
o Three circular plow type clarifiers 

85 ft. diameter, 10 ft. SWD 

Secondary Treatment 
o Eight single pass conventional 

activated sludge. 208' x 25' xIS' 

o Four PD blowers. One large and 
one small blower are engine driven 

o Uniformly spaced ceramic dome dif­
fusers w/gas cleaning system 

Fi nal 
o 

Clarifiers 
Three circular, peripheral feed plow 
type clarifiers. 105 ft diameter, 
8.75' SWD. 

Rated (per unit) 

17 mgd 

20 mgd 

(2) 8 mgd 
(1) 12 mgd 
(I) 17 mgd 

9 mgd 

1 MG 
N/A 

10.2 mgd 

16.6 mgd (Total) 

(2) 7,500 scfm 
( 2) 3,500 sc fm 

N/A 

10.4 

*Due to the limitations of the force main, the maximum flow achievable with 
multiple pumps is approximately 24 mgd. 

F.3 



Disinfection 
o Chlorine solution injection, two 

2,000 ppd chlorinators, one 1,000 
ppd chlorinator. 

o Two rectangular baffled chlorine 
contact chambers, 28 ft. x 103 ft., 
8 ft. SWD. Total volume of 336,000 
gallons. 

Sludge Handling 
o Two DAFT. 45 x 16 x 9.75. 

Design based on 6% @ 7 tons/day 

o Anaerobic Digesters 
Two fixed cover 

95 ft. diameter x 25 ft. 
Two floating cover 

80 ft. diameter x 25 ft. 

o Ponds. Existing ponds are used for 
sl udge di sposal . 

Irrigation 
o Approximately 400 acres on ponds 

with varying depths. 

o Permitted for 4,400 acre-ft./yr. to 
land application 

F.4 

N/A 

12.1 mgd 

7 tons/day 

Equivalent population 
of 116,000 (Total) 

N/A 

N/A 



) .. ' .. " ... ,. 

(.II11M. ,.,. ... "1 
~ 
,· .. · ...... s ... ... '., ... ~ ..... -

nCONC>UN 
~ 
I '" .. ~ ••• , , .. 

)·n' ........... . 

"N ...... IL'!\. "' .... ,......., 
M .... "' .. ,., ... t , ..... , 

"Ja." ... U'Ac n. ... , .. ...." 
............ n.. ... " ............ 

".A\. CUIt.PlU, , ..••..•. " I., 
IIn.t, •• " •• ....... • ", •••• ,,, ••. I' .•••• •••.•• •••• '''0. • ..... • •• ..... ,,, .... ,. 

• " ••••• '\.0.' •• , "'1' •• , •• ,,..1 • ,It 
..,/ . .,,11 

Al"UIO_ ........ ,.,-. 
, •• , ".,., •• It· .. ...,.. ... ,. 
.....VIIC ...... , •• ,t,,",, ...,." .... 
'0'.', ~ ....... 000 ... ,,\"". 

... """( 
""",. STa~ 

.. " ••• U'''.''t .,." ... 

Uti" ACTtvau, ,wo" 
~"", .... I..' ,,.."', .... 
_ ....... ·fl· .... 

LEGEND 
DESCRIPTION EXISTING 

'JII( A "'Uff u,." c::::::===:l 

,..1". \..". 

~,~. ,,.vet' 

CM\.OIUIlI eOIiTACT eMA".11t 

(,nulll' 
~ 
~ 

'0"''' ."',.,... , ••.•• 0 ,." 
"t, •• ' ••• ,~" I" .'0 

Cit, 0' ."1.( .. (, f( •• ' 

'0 •• ,.0"'11 
C: ..... 

WASTEWATER RECLAMATION PLANT 

PROPOSED IMPROVEMENTS 
SCHEMATIC FLOW DIAGRAM 

FIGURE F. 1 



G. FACT SHEET ON WATER TREATMENT PLANT CAPABILITIES 

General 

The City of Abilene is served by three surface water treatment plants: 
the Northeast Water Treatment Plant, the Grimes Water Treatment Plant and 
the Abilene Water Treatment Plant. 

The Northeast and the Grimes Water Treatment Plant produce in excess 
of 90 percent of the potable water for Abilene in a given year. Both are 
supplied principally from Lake Fort Phantom Hill, with up to 15.5 mgd avail­
able from Hubbard Creek Reservoir when necessary. The Abilene Water Treat­
ment Plant is supplied by Lake Abilene. A summary of the raw water quality 
for these supplies is given in Tables G-l, G-2 and G-3. 

The Northeast Water Treatment Plant is a lime softening facility. The 
other two are turbidity removal facilities. Disinfection is provided using 
chlorine and ammonia to produce chloramines. Since the Abilene Water Treat­
ment Plant does not receive water supply from Lake Fort Phantom Hill it is 
not discussed in detail. 

Northeast Water Treatment Plant 

Northeast Water Treatment Plant was placed in service in 1971. The 
plant uses lime to soften the lake water using solids contact clarifiers. 
It has a rated capacity of 24 mgd. 

The unit operation data is as follows: 

o Sedimentation; three solids contact clarification units, 80 ft. 
diameter, 14.5 ft. SWD; lime and polymer addition. 

o Filtration; six gravity filters (multi-media coal, sand, garnet, 
and gravel). 

o Disinfection; chlorine and ammonia and storage in 5 MG clear well. 

o Sludge handling; sludge lagoons. 

Overall plant performance is considered satisfactory. 

Grimes Water Treatment Plant 

Grimes Water Treatment Plant was placed in service initially in the 
1940's. Several expansions have been made. The plant removes turbidity 
and color but softening is not provided. It has a rated capacity of 25 
mgd. 

The unit operation is as follows: 

o Sedimentation; two solids contact clarification units, feed poly­
mer, aluminum sulfate and sodium hydroxide. 



o Filtration; eight dual media gravity filters (sand and coal). 

o Disinfection; chlorination and ammonia and storage in on-site clear 
wells. 

o Sludge handling; disposal to the sanitary sewer system. 

Overall plant performance is considered satisfactory. The site is con­
gested and is land locked limiting additional expansion. Additionally a 
hydraulic restriction at the solids contact unit limits the current plant 
flow to 25 MGD. Plant can be increased to overall rated capacity of 38 
MGD by making improvements to the raw water delivery system, renovating 
the conventional clarification units and renovating additional existing 
gravity filters, and increasing the high service pumping capacity. 

Abilene Water Treatment Plant 

The Abilene Water Treatment Plant was placed in service initially in the 
1920's. It has a rated capacity of 3 MGD. Since Abilene Water Treatment 
Plant will not take flow from Lake Fort Phantom Hill it will not be dis­
cussed in detail. 



GRIMES BOOSTER 
PUMPING STATION 

GRIMES TREATMENT 
PLANT 

=0 30" ,.., 

ABILENE 
TREATMENT 
PLANT 

LAKE ABILENE 

WEST CENTRAL TEXAS 
MUNICIPAL WATER DISTRICT 
HUBBARD CREEK RESERVOIR 

/ 
LAKE FT PHANTOM 
HI!:.!- PUMP STAT ION 
27 33" 

NORTHEAST 
TREATMENT 
PLANT 

0"", "" 
FIGURE G.1 

POTABLE WATER SUPPLY 
a 

TREATMENT FACIL ITIES 

..---

'--------------- FREESE AND NICHOLS. INC. ---------------' 



Table G-l 

Summary 

Abilene Raw \~ater Qual ity 
Lake Fort Phantom Hill 

Test Lake Fort Phantom Hill 
Performed ~lax . Min. Avg. 

pH 8.48 8.0 8.23 

Alkalinity 180.0 121.0 149.45 

Hardness 250.0 174.0 250.00 

TDS 653.0 432.0 527.00 

N03-N 20.591 0.005 2.42 

S04 115.0 55.0 84.51 

Cl 149.4 84.0 125.21 

Ca 67.8 36.9 49.93 

Na 106.4 47.3 85.04 

Mg 37.0 17.3 27.77 

lAppendix C of 1978 Abilene, Texas Municipal Water System Analysis 
1 isted a NOrN value of 20.59 for November 1977. Review of data sug­
gests this was an analytical error. The next highest value observed 
was 1.705 mg/l. 



Table G-2 

Summary 

Abilene Raw Water Quality 
Lake Hubbard 

Test Lake Hubbard 
Performed Max. Min. Avg. 

pH 8.6 7.48 7.99 

Alkalinity 123.0 70.0 100.67 

Hardness 364.0 204.0 312.55 

TDS 1026.0 700.0 863.00 

N03-N 0.736 0 0.28 

S04 75.4 39.8 58.11 

CL 392.7 106.7 310.65 

Ca 266.7 35.0 109.73 

Na 236.0 33.9 133.84 

Mg 29.8 12.6 25.48 



Table G-3 

Summary 

Abilene Raw Water Quality 
Lake Abilene 

Test Lake Abilene 
Performed Max. Min. ~ 

pH 8.5 8.1 8.28 

A 1 ka 1 i ni ty 180.0 122.0 155.73 

Hardness 280.0 176.0 240.55 

TDS 576.0 328.0 429.20 

N03-~j 0.731 0.058 0.34 

S04 91.8 31.6 59.86 

CL 113.1 54.0 82.40 

Ca 69.2 30.4 45.74 

Na 64.6 32.6 46.53 

Mg 44.8 15.8 29.50 



H. Fact Sheet on Water Rights (Permits and Contracts) 

The City of Abilene currently obtains water supplies from a number of 
sources, including Lake Abilene, Lake Fort Phantom Hill, the Clear Fork 
of the Brazos River, Deadman Creek and Hubbard Creek Reservoir (owned by 
the West Central Texas Municipal Water District). In the future, the 
City plans to obtain water from Stacy Reservoir, which is now being 
built by the Colorado River Municipal Water District. 

Summary of Surface Water Supply for Abilene 

1. Abilene currently obtains about 1,000 acre-feet per year from Lake 
Abil ene under Permit 253. Thi sis the dependab 1 e yi e 1 d of the 
reservoir. 

2. Abilene diverts water from the Clear Fork of the Brazos River into 
Lake Fort Phantom Hill by pumping under Permit 1481C. Abilene also 
diverts water from Deadman Creek into Lake Fort Phantom Hi 11 by 
gravity under Permit 1726. 

3. Abilene diverts water for municipal supplies from Lake Fort Phantom 
Hill under Permit 1249A. 

4. Even with di vers ions from the Cl ear Fork and Deadman Creek, Lake 
Fort Phantom Hill cannot supply all municipal use for the City of 
Abilene. When Lake Fort Phantom Hill is low, Abilene decreases 
di vers ions from the 1 ake and recei ves the necessary addit i ona 1 
supply of water from the West Central Texas Municipal Water 
Di stri ct. 

5. In the future, Abi 1 ene plans to obtain addit i ona 1 water from Stacy 
Reservoir, now under construction on the Colorado River. 

The water rights and contracts under which Abilene obtains its surface 
water are discussed below: 

Rights Held by Abilene Used for Municipal Water Supply 

1. Permit 1481C - Diversions from Clear Fork Brazos River: Permit 
1481C allows the City of Abilene to divert up to 30,000 acre-feet 
per year from the Clear Fork into Lake Fort Phantom Hill for later 
use for municipal, industrial and domestic purposes. The diver­
sions can be made at a rate of up to 1,006 cfs, and special con­
ditions in the permit limit diversions to times of high flow. The 
30,000 acre-feet per year from the Clear Fork are included in and 
not in addition to the permitted use from Lake Fort Phantom Hill. 

2. Permit 253 - Lake Abilene: Permit 253 allows the City of Abilene 
to impound 11,868 acre-feet of water in Lake Abilene and to use up 
to 1,675 acre-feet per year for municipal purposes. 

3. Permit 1249A - Lake Fort Phantom Hill: Permit 1249A allows the 
City of Abilene to impound 73,960 acre-feet of water in Lake Fort 
Phantom Hill and to use up to 20,690 acre-feet per year for munici­
pal purposes and 10,000 acre-feet per year for industrial purposes. 

1. 



4. Permit 1726 - Diversion from Deadman Creek: Permit 1726 allows the 
city of Abilene to divert up to 3,000 acre-feet per year from 
Deadman Creek into Lake Fort Phantom Hi 11 by gravi ty. The permi t 
also allows Abilene to redivert the water from Lake Fort Phantom 
Hill for municipal use. The 3,000 acre-feet per year is in addi­
tion to Abilene's permitted use from Lake Fort Phantom Hill under 
Permit 1249A. 

Other Water Rights Held by Abilene 

1. Permit 1051A - Lake Kirby: Permit 1051A allows the City of Abilene 
to impound 8,500 acre-feet in Lake Kirby and to use 3,765 acre-feet 
per year for muni ci pal purposes and 1,120 acre-feet per year for 
irrigation. The lake is not now used for municipal water supply, 
but the authorization is maintained as an emergency backup source. 

2. Certified filing 173A - Lakes Cameron and Lytle: Certified Filing 
173A allows Abilene to impound 62 acre-feet in Lake Cameron and use 
it for recreat i ona 1 purposes. The fil i ng also allows Lake Cameron 
and Lake Lytle (maintained by West Texas Utilities) to be used as 
emergency standby power plant cooling water. 

3. Permit 4266 - Irrigation with Treated Effluent: Permit 4266 allows 
Abilene to use up to 4,330 acre-feet of treated sewage effluent for 
irrigation on its own land and the land of others to whom the City 
se 11 s effl uent. 

West Central Texas Municipal Water District 

The West Central Texas Municipal Water District holds Permit 1890A, 